
Report No.: JCF241024031-004

LOP-FTR014 1.0 321 / 323

Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5530 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:10

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 17:27:12

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5425.8429 52.10 74.00 21.90 150 159 Vertical PASS
2 5460.0600 51.32 74.00 22.68 150 134 Vertical PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5610 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:10

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 17:29:39

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0875 50.37 74.00 23.63 150 84 Horizontal PASS
2 5749.2997 52.69 74.00 21.31 150 358 Horizontal PASS
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Test Report
Project Information

EUT: Vehicle wireless module
Customer:
Model: P13.A01.H4 SN:
Mode: 11AC80_5610 Voltage: DC 4.2V

Environment: Temp: 25℃; Humi:60% Engineer: Soho Liu
Remark: Power Set:10

Test Standard: FCC Part15C AV
Start of Test:2024-12-04 17:30:21

Test Graph

Suspected Data List

NO. Frequency
(MHz)

Level
(dBμV/m)

Limit
(dBμV/m)

Margin
(dB)

Height
(cm)

Angle
(°) Polarity Verdict

1 5725.0875 50.31 74.00 23.69 150 274 Vertical PASS
2 5732.3912 52.33 74.00 21.67 150 294 Vertical PASS

END OF REPORT


